
 
Film-Tech 

 
The information contained in this Adobe Acrobat pdf 
file is provided at your own risk and good judgment. 

 
These manuals are designed to facilitate the 
exchange of information related to cinema 

projection and film handling, with no warranties nor 
obligations from the authors, for qualified field 

service engineers. 
 

If you are not a qualified technician, please make no 
adjustments to anything you may read about in these 

Adobe manual downloads. 
 

www.film-tech.com
 

http://www.film-tech.com/


Systems Inc., 284 Broadway, Huntington Station, NY 11746 • 631.421.1230 • FAX 631.421.1274

Century Retrofit Gate and Trap Parts List

26,27

28,29

30

31

32

33

34

35

36

37

38 39

40

41

42,43

44

45

46

47

48,49

1

2

3

4

5

6

7

8

9,10,11

12

13

14 15

16,17

18

19

20

21

22

20

23

24

25

23



Page 2

Item # Part# Description
1 9171 Base, Motor Cover
2 SHC4x.5 Socket Head Cap Screw 4-40 x 1/2
3 8907186 Bushing, Motor Shaft Support
4 8907157 Arm, Aperture Plate Articulating
5 SHC4x.5 Socket Head Cap Screw 4-40 x 1/2
6 8907184 Screw, Trap Mounting
7 WA25SS Washer, Trap Mounting Screw
8 8907151 Main Frame
9 7812301 Roller, Lateral Guide

10 7812439 Mounting Point, Roller, Lateral Guide
11 LGRRB Ruby Bearing, Roller, Lateral Guide
12 8907178 Shaft, Trap Band Tensioning

8907179 Knob, Trap Band Tensioning
13 8907171 Arm, Trap Band Tensioning
14 8907177 Eccentric,Trap Band Tensioning
15 8907172 Spring,Trap Band Tensioning
16 SR.125 Ring, Retaining 1/8”
17 SW.125 Washer, Shim 1/8”
18 8907176 Shaft, Arm, Trap Band Tensioning
19 SR.125 Ring, Retaining 1/8”
20 DP.125x.375 Pin, Dowel .125” x .375”
21 8907187 Bands, Trap
22 SP2x.125 Screw, 2-56 x .125”
23 8907181 Retainer, Aperture Plate
24 SP2x.125 Screw, 2-56 x .125”
25 8907166 Plate, Lower Band
26 DME33SRPB Motor, Aperture Drive
27 4R200 Gear Head, Aperture Drive
28 8907156 Stop, Aperture Plate Outer
29 SHC4x.375 Socket Head Cap Screw 4-40 x 3/8
30 8907165 Plate, Upper Band
31 8907158 Bushing, Aperture Plate Drive
32 SHC6x.625 Socket Head Cap Screw 6-32 x5/8
33 8907152 Mounting Base
34
35



Page 3

Item # Part# Description
36 8907188 Band, Gate
37 DP.062x.25 Pin, .0625” x .250”
38 SP2x.125 Screw, 2-56 x .125”
39 8907174 Gate Catch Plunger Assembly
40 SG.375 x 1.5 Spring, Gate Seperating
41 8907138 Cap
42 SHC8x.5 Socket Head Cap Screw 8-32 x1/2”
43 8907154 Shaft, Gate Support
44 8907175 Bracket, Gate Shoe
45 8907153 Slide, Gate Shoe
46 8907161 Shaft, Gate Righting
47 8907183 Screw, Brass Tipped Set
48 8907196 Bar, Gate Band Tension
49 SS4x.25 Screw, Set,Bar, Gate Band Tension


